Type:

Part no.:

Item

10

13

16

30

40

50

60

70

80

90

100

110

115

120

130

140

150

160

170

180

190

200

210

GRIT GXC

Part no.

39000001090

39000000622

39000000621

39000001209

39000000620

39000004663

39000000602

39000000603

39000000171

39000004769

39000000008
l
39000001002

39000004668

39000000044

39000000071

39000000432

39000000167

39000000090

39000000623

39000000601

39000000477

39000000097

39000000606

39000004268

79012300233

Designation

Motor 0,18KW/1500 RPM

Blade

Hood

Socket

Plug

Housing

Plate

Plate

Handle M8X30
Housing

Brake wheel

Base plate
Nut

Circlip

Screw

Fitting

Disc

Screw
Adjustment unit
Gearbox 1/20
Handle
Flange

Disc

Quantity
1

1



Type:
Part no.:

Item

220

230

240

250

260

270

280

290

300

310

330

340

350

360

370

380

390

400

410

420

430

440

450

460

GRIT GXC

Part no.

39000001612

39000003743

39000000608

39000000609

39000000610

39000000242

39000000611

39000000502

39000000475

39000000613

39000000528

39000000628

39000000063

39000000629

39000000089

39000000061

39000000630

39000000631

39000000199

39000001510

39000005955

39000000614

39000000164

39000006353

79012300233

Designation
Screw

Handle

Spring

Pipe

Spring

Disc
Adjustment unit
Thread spindle
Crank

Stop

Nut

Screw

Nut

Screw

Cup spring 8,2x0,9 mm
Nut

Screw

Screw

Disc

Bolt

Nut

Feather key
Screw

Wheel

Quantity
1

5



Type:
Part no.:

GRIT GXC

Item Part no.

465

470

480

490

500

520

530

540

550

560

570

580

610

610

620

630

640

650

660

800

900

39000000040

39000000193

39000000615

39000000616

39000000633

39000000617

39000000474

39000000619

39000000636

39000000427

39000000153

39000000637

39000000496

39000000497

39000001197

39000001200

39000000449

39000006197

39000004664

39000004433

39000006100

79012300233

Designation

Flat headed screw
Screw

Fitting

Holder

Screw

Cover

Handle M8X20
Screw connection M16
Screw

Set screw

Bolt M8x45

Nut

Guide rail, brass
Nylon glide support
Screw connection M25
Nut

Screw

Screw

Base frame

Motor Set

Sign

Quantity
4

8



Type:
Part no.:

GRIT GXC
79012300233

7901 23 - GXC

"

<>

—800

—610




Type:
Part no.:

GRIT GXC
79012300233

7901 23 - GXC

|
5
150 ,@
150 ( 230 ’a\'
230 ] LA L~
&
—660
660— @—470 §-470
)






